
MEMBRANE BIOREACTORS FOR WATER
REPURIFICATION - PHASE I

FINAL TECHNICAL REPORT

City of San Diego, CA
Metropolitan Wastewater - Public Works

Samer.  Adham, Ph.D. (Montgomery Watson)
Paul Gagliardo, P.E. (City of San Diego)

Assistance Agreement No. 1425-97-FC-8130006.J

Desalination Research and Development Program Report No. 34

November  1998

U.S. DEPARTMENT OF  THE INTERIOR
Bureau of Reclamation

Technical Service Center
Water Treatment Engine~eiing & Research Group



REPORT DOCUMENTATION PAGE FOtm  Approvedmm  NO.  07060188

7. PERFoRMlNG ORGANuAT,ON  NAMEIS,  AND  ADDRESSIESI 8. PERFORMlNG  ORGANlzATlON

The City of San Diego
REPORT NUMBER

Metrop&tan Wast&ater
600 B Street, Suite 500 MS-905
[...]
an in-series MBR process, but the overall cost and operating efficiencies of the two systems
has not been adequately demonstrated.

More than 10 manufacturers of MBR processes were identified  in 1992. Today, only 4
companies actively marketing the MBR system could be identified. They consist of 1 French,
2 Japanese, and 1 Canadian firm. While many installations can be found for small capacity
industrial waste plants and water recycling in high-rise buildings, there are only a few operating
municipal installations. Municipal installations in the 1.0 to 2.0 MGD (0.0435 to 0.087 m’/s)
range are under construction in Canada, the United States, and Egypt.

Some important issues still need to be investigated for the MBR process. These include
evaluating of the optimal operational conditions for maximizing the kinetic performance of the
bioreactor and determining the impact of operational parameters on membrane flux and
membrane fouling. The key operational parameters include primarily the mean cell residence
time, and the food-to-microorganism ratio, and secondarily the type of membrane selected, the
membrane pore size, the membrane velocity, the ah-flow rate, and the configuration of tire
membrane module (submerged within or downstream of the bioreactor). Identification of
capital and O&M costs, design parameters and operational conditions of the MBR technology
will lead to a proper balance between process productivity and product quality.

To fully demonstrate the effectiveness of this new technology, a parallel comparison of a
conventional suspended growth reactor, a MBR with in-series configuration, and a MBR with
submerged configuration needs to be performed at pilot-scale. These processes should be
compared for critical ranges of influent  loading, sludge retention times, hydraulic retention
times, dissolved oxygen concentrations, membrane pressures and membrane fluxes.
Preliminary bench-scale optimization work could be used to help identify the parameter ranges
to consider for the pilot study.

1-2



SECTION 2

BACKGROUND

Biological treatment of municipal wastewater  is designed to remove nonsettleable colloidal
solids, stabilize organic matter, and remove carbonaceous biochemical oxygen demand (BOD).
This is accomplished using a community of microorganisms that metabolize the dissolved and
colloidal carbonaceous organic matter into gases and cell tissue. The higher specific gravity
of the cells then allows them to be removed from the water by gravity settling.

Conventional Treatment Process

The activated-sludge process is one of the most common conventional biological treatment
methods employed. In this process, stabilization of mzicipal wastewater is accomplished
aerobically. While many modifications of the process have been developed, operationally they
all rely upon the suspension of an aerobic bacterial culture in aerated wastewater and
subsequent separation and partial recycling of the suspended biomass. A schematic of the
process is shown in Figure 2-1 for a complete-mix reactor. A description of the operational
characteristics of different types of activated-sludge processes is provided in Table 2-l.

~.:.;:.:.~:~:

Q,  So

WAS

Schematic of Complete-mix Reactor
Figure 2-l

2-1



Table 2-l
Operational Characteristics of Activated-Sludge Processes

Process Flow Model Aeration System BOD Removal
Efficiency, %

Conventional
Complete-mix
Step-feed
Modified aeration
Contact stabilization
Extended aeration
High-rate aeration
Kraus  process
High-purity oxygen
Oxidation ditch
Sequencing Batch

Deep shaft
Nitriflcation

Water Hyacinths

Plug-flow
CSTR
Plug-flow
Plug-flow
Plug-flow
Plug-flow
CSTR
Plug-flow
CSTR in series
Plug-flow
Intermittent-
flow STR
Plug-flow
CSTR or
Plug-flow
Plug-flow

Diffused-air, mechanical aerators 85-95
Diffused-air, mechanical aerators 85-95
Diffused-air 85-95
Diffused-air 60-75
Diffused air, mechanical aerators 80-90
Diffused air, mechanical aerators 75-95
Mechanical aerators 75-90
Diffused air 85-95
Mechanical aerators (sparger turbines) 85-95
Mechanical aerators 75-95
Diffused-air 85-95

Diffused-ah 85-95
Mechanical aerators. diffused air 85-95

Diffused-air 85-95
Taken in part from Metcalf & Eddy, Inc. (1991) Wastewater Engineering Treatment Disposal
Reuse, Third Edition.

The two key objectives in the design and operation of a conventional activated sludge process
are to: (1) optimize kinetic decomposition of the organic waste by the microorganisms; and (2)
create a floe with effective settling characteristics. For a specified wastewater  and set of
environmental conditions, achieving specific effluent quality standards for carbonaceous BOD
and TSS can be related to the mean cell residence time (q> and substrate utilization rate (U) of
the reactor. The substrate utilization rate can be derived from the food-to-microorganism ratio
(F/M) and the efficiency of the reactor in reducing the BOD concentration

F  S o - S
lJ=M [ 1- 100

S O

where U = specific substrate utilization rate, (mg BOD utilized)/(mg  MLVSS*d)
F/M = food-to-microorganism ratio, d-’
S,  = influent  BOD or COD concentration, mg/L
S = effluent BOD or COD concentration, mg/L

In order to maintain 8,  independent of the hydraulic retention time, it must be possible to
separate the mixed liquor suspended solids and return a portion of them to the reactor.

2-2



Both F/M and 8, are controlled by the volumetric loading rate, the design characteristics of the
reactor, and the level of MLSS that can be maintained in the reactor. The level of MLSS in the
reactor is in turn controlled by the return sludge recirculation rate, and the waste sludge
disposal rate. Typical values for F/M reported in the literature vary  from 0.05 (extended
aeration) to 1.5 (high-rate aeration or high-purity oxygen). Mean cell residence times of 5 to
15 days typically result in production of stable, high-quality effluent and a sludge with
excellent settling characteristics. Longer residence times on the order of 20 30 days are used
for extended aeration and nitrification  processes. Hydraulic detention times typically range
from 4 - 8 hours and organic loadings typically vary from 0.3 to >3 kg/m’*day.  A summary
of design parameters for the various activated sludge processes is provided in Table 2-2.

Table 2-2
Design Parameters for Activated-Sludge Processes

Process 8C F/M MISS =

(d) (lb BOD5 applied/lb MLVSS-d)
Plug-flow 5 - 1 5 0.2-0.4 1,200-3,000
Complete-mix 5-15 0.2-0.6 2,500-6,500
Step-feed 5-15 0.2-0.4 1,500.3,500
Modified aeration 0.2-0.5 1.5-5.0 200.1,000
Extended aeration 20-30 0.05-0.15 1,500-5,000
High-rate aeration 5-10 0.4-1.5 3,000-6,000
Kraus  process 5-15 0.3-0.8 2,000-3,000
High purity oxygen 3-10 0.25-1.0 3,000~8,000
Oxidation ditch IO-30 0.05-0.30 1,500-5,000
Sequencing batch Not Applicable 0.05-0.30 1,500..5,000
Deep shaft Not Available 0.5-5.0 Not Available
Nittification 8-100 0.05-0.25 1,500-3,500
Taken from Metcalf & Eddy, Inc. (1991) Wastewater Engineering Treatment Disposal Reuse,
Third Edition.

Process optimization has typically been achieved by focusing on the processes involved in
fixation of microorganisms and formation of good settling microbial flow  Less focus has been
placed on the techniques used for solid-liquid separation, until the development of the
membrane bioreactor. Design parameters that must be specified for the bioreactor portion of
the process are:

l the reactor type
l the reactor volume and volumetric loading
l the waste sludge production rate
. the return sludge rate, and
l the aeration and mixing requirements.

2-3



Reactors can be designed as continuous-stirred tank reactors (CSTR) or plug-flow reactors.
Since the combined substrate removal rate for domestic waters is independent of the substrate
concentration, the two types of reactors are typically run at similar hydraulic detention times.
Plug-flow reactors are more susceptible to shock loads and frequently require incorporation
of tapered aeration, step-feed, or contact stabilization to prevent oxygen deficiencies at the
head of the reactor that can lead to sludge bulking and poor performance. A complete-mix
reactor is better able to handle shock loads, but is more susceptible to filamentous growths due
to low F/M ratios. This problem is sometimes addressed by the use of a “selector” which is a
separate comparunent used as the initial contact zone where the primary effluent and return
activated sludge are combined. This zone enables the selective growth of floe-forming
organisms by provision of a high F/M ratio at controlled DO levels. This permits the rapid
adsorption of the soluble organics  into the floe-forming organisms leaving little available for
subsequent assimilation by fdamentous organisms. Nocardia  foam is another problem that
arises due to a low F/M ratio or buildup of a high MLSS concentration and increased sludge
age due to insufficient sludge wasting. This problem is typically handled by reducing the
sludge age.

Theoretical oxygen requirements can be calculated based on the removal requirements for the
carbonaceous organic matter and the conversion requirements for nitrogen. This, coupled with
the oxygen-transfer efficiency of the aeration system, determines the air requirements for the
process. Porous diffusers, jet aerators, and u-tubes have the highest transfer efficiencies but
porous diffusers are more susceptible to clogging. The air supply must provide adequate
mixing and maintain a minimum dissolved oxygen concentration of 1 to 2 mg/L throughout
the aeration tank. For F/M ratios greater than 0.3, the air requirements for the conventional
process amount to 30-55  m’/kg  of BOD removal for coarse bubble (nonporous) diffusers and
24-36 m3/kg  for fine bubble (porous) diffusers. Lower food-to-microorganism ratios increase
air use to 7% 115 m’/kg  of BOD removed. For the extended aeration process, air requirements
are 125 m’/kg  of B OD removed.

The Membrane Bioreactor Process

A membrane bioreactor (MBR) substitutes the clarifier with ultrafiltration or microfiltration
membrane modules. Unlike the clarifier, the membrane is a microbial barrier that can capture
the biomass for recirculation inside the bioreactor. The MBR was first developed and applied
to domestic wastewater in the 1960’s by Dorr-Oliver (Smith et al., 1969). The high energy
requirements needed to operate the filtration portion of the MBR process at high suspended-
solid concentrations restricted application, for the past 2 decades, to processes with high-
strength industrial effluents or wastewater recycling in high-rise buildings in the US, Japan,
South Africa, and Europe (Urbain  et al., 1996). Serious interest in this technology for treating
domestic wastewater has only occurred recently due to the approval of water reclamation
projects and further advancements in membrane technology which have resulted in more
favorable process economics.

The MBR process exists in two different configurations. A membrane unit can replace the
clarifier downstream of the bioreactor as shown in Figure 2-2a  or a membrane unit can be
submerged directly within the bioreactor as shown in Figure 2-2b.

2-4



!I
Pump

Feed

Permeate

Bioreactor

I

Pump

Schematic of a Downstream Membrane Bioreactor
Figure 2-2a

d

Membrane
L

Pump

Permeate

Feed Bioreactor

Schematic of a Submerged Membrane Bioreactor
Figure 2-2b

For either configoration, the MBR operates in a considerably different range of parameters for
0,  and F/M than the conventional activated sludge processes. While 0,  falls in the range of 5 -
30 days for a conventional system, 8,  values frequently exceed 30 days for the MBR and have
been reported at levels as high as 125 days (Ueda, 1997). The F/M ratio falls in the range of
0.05 - 1.5 b’ for a conventional system, but is usually ~0.1  b’ for an MBR. This lower ratio for
the MBR should create higher aeration requirements unless a high percentage of the MLSS  are
in the endogenous phase of respiration. The low F/M ratio occurs due to the high MLSS values
in the MBR, which typically range from 5,000 to 20,000 mgk.

2-5



The MBR offers several benefits over the conventional activated sludge process. These
benefits include:

. much smaller space requirements
l better solids removal (elimination of bulking)
l disinfection
. increased volumetric loading
. greater de-coupling of hydraulic and biomass retention time
. production of less sludge due to high sludge age
. high SRT which allows the development of slow-growing

microorganisms such as nitrifying bacteria, and
. retention of high molecular weight soluble compounds that improve

biodegradation.

The long 8,  values and low F/M ratios which characterize the MBR, represent the range of
operating parameters that can be problematic in a conventional reactor due to production of
sludge with poor settling characteristics. This is not a concern with the MBR process because
the membrane will still provide effective separation of biosolids, and effluent quality is no
longer dependent upon the settleability of the biological floe.

Issues of Concern

Issues that still need to be elucidated for the MBR process include demonstration of the
operational boundary conditions for maximizing the kinetic performance of the bioreactor and
determining how operational parameters impact membrane flux and membrane fouling. The
operational parameters of importance include not only 0,  and F/M, but also the type of
membrane selected, the membrane pore size, the membrane velocity, the air-flow rate, and
whether the membrane is submerged within or placed downstream of the reactor. Uncertainties
still revolve around the economics of the process and determination of the design
characteristics and operating variables that will create the proper balance between process
productivity and product quality. As an example, the role of the MBR in the hydrolysis of TSS
is still poorly understood (Manem  et al., 1997).

Treatment of secondary or tertiary effluent to meet standards for groundwater recharge or
potable reuse frequently requires inclusion of reverse osmosis. The conventional treatment
train to pre-treat secondary effluent to a suitable quality for RO treatment consists of
clarification with lime or ferric chloride followed by sedimentation and media filtration (Figure
2.3a)  or use of MF or UF filtration (Figure Z-3b). Limited studies have been performed to
investigate substitution of a membrane bioreactor (Figure 2-3~)  as a pre-treatment for RO
(C&t?,  1997). Despite encouraging preliminary results, there still is a need to fully demonstrate
the comparability of the MBR process in achieving reuse effluent quality standards and to
optimize MBR design and operational parameters.

2-6



Conventional activated sludge with MF/UF pretreatment to RO

Immersed membrane activated sludge and RO

Schematic of Wastewater Treatment Trains to Produce Effluent which Meet
Standards for Groundwater Recharge or Potable Reuse

Figure 2-3a,b,c

Demonstration of comparability is most readily achieved through performance of parallel
studies  of MBR and conventional activated sludge systems under similar experimental
conditions. Little research of this type has been performed. Recent bench-scale work (Cicek,
1996) has directly compared the performance of a MBR and a conventional activated sludge
process for a synthetic wastewater. These findings need to be expanded to consider the relative
performance of a submerged MBR, evaluate the effectiveness of different types of membranes,
consider the impact of varying operational parameters on reactor performance, and
demonstrate the method’s effectiveness at larger scale using real rather than synthetic
wastewater.

2-7



A parallel comparison of a conventional suspended growth reactor, a MBR with in-series
configuration, and a MBR with submerged configuration needs to be performed at pilot-scale.
Such a study could address the research objectives listed below:

Determine the effluent quality produced by the MBR process and compare this to the